August 21, 2014

Vicaa Steelpro Colombia SAS
Em 7 Autopista Medelin Laote 48-

Bodega 1, 2, Pargue Empresarial
Calla, Funza- Cundinamarca

Colomibra
E-mail: Paulo, barriga@vicsa ¢l

Fila SA33023

LIL Projesst ATRER1GE46 |
Product Service CITS (Developmental) Indusirial Head Pratection Tesling per ANSIISEA 283 .1-
Description 2014 (2014-0101) _
Producs Modei @ Mountain (Type ||, Class E) =

Dear Mr, Paulo Barriga Ligarie

Per your request, a project was opened according to the Product Service Descriplion detailed above.
The tast data collected is provided halow

UL LLC did not salect the samples, determine whether the samples were representative of production
samphes or witness [he production of the test samples, nor were we provided with information relative o
the formulation or identification of compaonent materials used in the test samples. The test results apply
anly to the actual samplas tested.

The issuance of this repar in no way impiies Listing, Classificalion or Recognibion by UL LLC and doas
not authorize the use of UL Listing, Classification or Recognition Marks or any other reference o UL LLC
on the product or system. UL LLC authorizes the above ngmed company to reproduce this Repor
provided it is reproduced in its entirety. The name, Brand or Marks of UL LLSG cannot be used in any
packaging, advertising, promaoticn or marketing relating to the data in this Regort, without UL's prior
writtan permissiorn,

UL, its employees and agents shall not be responsible to anyone for the use or nonuse of the information
confained in fhis Report, and shall nol incur any obligation or liabllity for damages, Including
consequential damages, arising out of or in conneclion with the uss of, o inability to use, the information
caniained in this Report,
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This letter will serve to report that all tests on the subject product have been completed. This letter will
also serve to close the UL Project (noted above), and you will be invoiced for the charges incurred during
the Project.

Thank you for the opportunity to provide your company with these services. Please do not hesitate to
contact us if you should have any questions or comments.

Best Regards, Reviewed By,

G e

‘M 5 i =g
Keith Zynda Robin Tutor
Senior Project Engineer Staff Engineer
Personal Protective Equipment Personal Protective Equipment
Keith.Zynda@ul.com Robin.B.Tutor@ul.com
919-549-1611 919-549-1465
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Sample Phatograpis:

Page 3 of 10



| FLAMMABILITY TEST - HELMETS ANS| Z89.1-2014. SECTION 10.1

1.0 PROCEDURE

11 Testin accordance with:
| TEST NAME ANSI 289 1-2074 SECTION
i Flammabilily Tast 10.1

2.0 RESULTS

| Helmet Model: | Mountain White Shell wiRatchet Suspension (Gpt ), Mon-Vented

— Sk
{sac)
12 0
Specificatian: < 5

3.0 COMPLIANCE CRITERLA,

3.1 Specimens shall have an afferffame of less than 5 soconds.
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FORCE TRANSMISSICN TEST — HELMETS [ ANS| 289.1-2014, SECTION 102 |

1.0 PROCEDURE

1.1 Test in accordance with

TEST MAME 51 289.1-2014 SECTION

orca Smission 1est | 10,2

210 RESULTS

' | Specified | 1y |
Sampla Candition ‘al I Foroe ;
mFﬂ s ing {mﬁ? | N u;._;g Oasarvations |
! | L ! -
1 552 i 3282 .
2. | 5.51 3194 -
2 5.51 3686 -
4 5.49 . 279 -
5 49 | 269 -
;| 548 3326 -
7 | w2 5 46 2952 = 4430 :
8 ' 545 2718 -
2| 548 aarz 4
L 16 | 5.50 3160 =
11 H4a8 023 -
[ 12 | ~_bBAT ZE0A - =
| Average | Foa1 = 3780
[ - 550 3182 -
_ 1% | _ 5AF nir =
9. ¢ S48 3210 .
8 | 548 nm -
[ 1 3 552 3153 -
| 18 546 3250 -
8 | gxz [ 549 - o :
2 543 2068 o
. | 548 3315 -
23 ] | B4 382 .
| 24 5.52 A4 -
| Awvarage ol 3185 <3780 |
Specification: 550 +0.06 |

30 COMPLIANCE CRITERLA,
31 1 Specimans shall have an average force of no mare than 3780 N (850 [bF).
2 Specimens shall have an indiidual foree of no more than 4450 N {1000 1),
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| APEX PENETRATION TEST — HELMETS

10 PROCEDURE

11 Tast in accordanoe with,

30 COMPLIANCE CRITERIA

TEST MAME ANSI Z89.1-20114 SECTION
Apex Penelration Test 10.3
20 RESLULTS
| Helmat Model:  Mouniain Whits Sheil w!ﬁ;athﬂﬂummsmniﬂm},ﬂnﬂ-ymhd ==+
CONDITHOMING: SEE TABLE BELOW
Conditienin : r
Velocity Elecirical Contact
Sampla 1D {‘“?3} (mis I¥esi Naj . Observations

26 |2 6.9 j Ma | = - ,

27 : 70 MNa - e

28 70 Mo A = N

24 182 | 7.0 ~ No =

M0 | 10 .- — =
wamanyy | whsan || RGLCTE

Impact Velocity: 23 + 0.3 ft's

a1 Specimens shall not exhibdt elecirical or physcal contact betweean the penetration test siriker and
the haadform,
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| ELECTRICAL INSULATION TEST - HELMETS [ ANS| 780.1-2014, SECTION 10.7 |

10 PROCEDLURE

11 Testn accordance with:
. VEST NAME ANEI Z83.1-2014 SECTION
Elecirical Insulation Test 10.7

20  RESULTS - CLASS E HELMETS
_ Helmet Model: | Mountain White Shell w/Ratchet Suspension {Bpt.). Non-Vented

CONDITIONING: AS RECENED

Leskage Burn Thraugh :
Sample D ) (Yes! No) | B Observations
1 6.3 MNo . - =3
24 6.0 Mo -
Spacification: g'rf:’ Es Ne Burn Through Allowed

Class E - 20,000 volts, B0 Hz, 3 minutes, 30,000 volis no burn through,
2.0 COMPLIANCE CRITERIA - CLASS E HELMETS

31 1 Specimans shall have a leakaga cunmast of no more than 9 mA.
2 Specimans shafl nof burn fheowgh.

Fage 7 of 10




[IMPACT ENERGY ATTENUATION — TYPE || HELMETS

1.0 PROCEDURE

ANEI 289 1-2009, SEC

TION G4 |

¥ Test in accordance with:
TEST NAME ANSI 788.1-2009 SECTION | UL WORK INSTRUGTIONM
Impact Energy Attenuation Test 9.4 | 03-LO-W0048

2.0 RESLLTE

Helmet Model: | Mouniain White Shell wiRaichet Suspension (Bpt ), Non-Vented

CONDITIOMNING: SEE TABLE BELOW

—J

Sampla 1D Conditioning Valocly Acoaleration
(c) (mis) .r o L
2 35 248 &
3 35 271 -
4 MLEL is 267 ;
5 i 3,5 256 i
14 35 241 -
15 35 232 —
6 gt A — 232 -
17 a5 250 =
& e+ 245 -
35 257 ES - =
18 e 35 | 268 — =
{ 19 4.5 ; 255 T
| Specification: 35401 < 150
Impact Velocity: 11.6 2 0.3 fis
a0 COMPLIANMCE CRITERIA
31 Specimens shall have an accalaration of no more than 150 Gn.
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OFF CENTER PENETRATION TEST - TYPE I| HELMETS |

ANSI 720.1-2000, SECTION 0.5 |

1.0 PROCEDURE

1.1 Tasl in accordance with:

ANSI 789 1-2008 SEGTION

UL WORK INSTRUCTION

20  RESULTS

9.5

 03-LO-W0042

Helmet Model: | Mountain White Shell wiRatchet Suspension [8pt.), Mon-Vented

CONDITIONING: SEE TABLE BELOW

3.0 COMPLIANCE CRITERIA

P . Electricall Physical Gontact
Sample D Location Condilzoning VeloCity | paiween Striker and Headform
{°C} (m's) T¥IN]
: - e —r -
=] = Q
T Lme | W 50 No.
Lefi 5.0 No
a0 _ Frant 50 Mo
Side o 50 N
21 Rear 5.0 Mo
Lefi . 50 Na
,u Fron %o No.
r e cega | =l No 5
R 80 | No
WL o T ! - | . BB | Mo
| Specification: — §0+0.0 |
Impact Velocity: 16.4 + 0.3 ft's

a1 Specimans shall not exhibit elecirical or physical contact batwaen the panetration {est striker and

the: headfarm,
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CHINSTRAF RETENTION TEST - TYPE I HELMETS | ANSI| Z80.1-2009, SECTION 6 |
1.0 PROCEDURE
1.4 Test in accordance with:
TEST NAME ANSI 789 1-2009 SECTION | UL WORK INSTRUCTIONS
Chin Strap Retenticn Test T - D3-LO-WOKXH
20  RESULTS

Helmel Model: | Mountain While Shel wiRalche! Suspension (Bpt), NonVented |

Sampie ID FEEd Chin Strap Remained |
Coxdiioning | Deflection Value Attached Dbservations
e T (¥esita) |
11 812 | ¥ B e S
13 A8+2 | 0 Yes =
23 23+2 | 01065 _ Yee | - H
Specification: . <25mm g e g
Drop Height: 40z 02im. S e R B
30 COMPLIANCE CRITERLS
31 . Epecimens shall have an slongation of no more tham 25 mm (1.0 @0.).
2 Specimens shall remain intact
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